Parts
Manual
7790
‘Hvdrostatic Diesel
Series

18.5 HPF THACTOR
MEG. NOQ. 16806890

“TP-1087
PRINTED IN U.5.A.
ag4



Product Identificallan:

When crdering paris, keep your products serial number and manufacturers numbar in mind. Variations may occur
in a part betwoen early and later model products, causing the product seral number to be listed in the parts

description whenever thase variations QCCur.

Racord your 1.D. numbers here for quick, futura referencea.

Product Mig. No. S/N

Altenticon:;

- Mower Mfg. No. S/N

Standard torques appear in a chart at the end of the manual, while important individual torquas are given on spacific

parts drawings.
CRITICAL and MAJCOR notations point out important f

machine operation. Any CRITICAL notation a whit
not properly followed, can create a safety hazard. Any MAJOR notation

acts or instructions which relate to personal safetyand proper
h may appear in this book, pinpoints characteristics which, if

which may appeat in this bock, marks

characteristics which, if not properly followed, may result in aperating failure, shoriened product lite, or greatly
reduced quakty of the unit. Far your convenience, assembly notes are included in parts drawings to assistin repair

and assembly of unit.

OILS - SBECIFICALLY BLENDED OF HIGH QU ALITY BASE

OILS & ADDITIVES.

Speclal Worm Gear Cils: Required far protectlon of brass
gears and mating parts.

« Warr Weather Worm Gear Ol for use in tillers w/worm

drive. Quart, Part #118065; Case of 12 Quarla, Part#1665100.

+ Cold Weather Worm Geaar Ot far snowthrowers with warm

gear drive. § Qz. Bolile, Part #1704636, Casa ol 12 3 Oz,
- Bottles, Part #1685408.

Muitl-Purpose Hydraullc/Transmiaslon aN for use in most :

hydraulic applizations, and hydrostatic and gear tranamis-
sions. Specific Simplicity applications: All hydrostatic

tranamissions, all bevel gear cases, all Broadmoor, Landlard, -
Sovaergign, 4000, S, 100, G200, & 7000 Serles

transmissions [except Peeriess Gear Transmissions). (Mot
used In SunStar tractar transmission.) Casge of 12 Ouaris,
Part 1685516, 2% Gallen Conlalaer, Part #1685533.

5 AE 5W 30 SF/CD Cold Weather Englne CHifor uselnall four :

cycle and dissel engines at 307 temp. and under. Case of 12
Quarts, Part #1685576.

SAE 15W40 5F/CD Engine Qil for gas and diesal englnes,
warm weather, see engine manufacturar recommandations.
Case of 12 Quarls, Part #1685554.

GHREASE GUN KIT has 12" flexible hose to gat Into tight

spots with ease. Kit contalns: gun and 1-8 0z, tube of grease. -

Parl #1685510. For replacement tube, order Part #1077,

PNELUMATIC TIRE SEAL seals all leaks including bead leaks
and punciures up to 3/16 insh diameters. Prevents flats far
traad life of tire. Available in following amounts.

Case of 12 - 11 Oz Tuhes 1685537
Case of 24 - 11 Oz. Tubes 1665525
5 Gallon Pall 1695527

TOUCH-UP PAINT keeps equipment in showroom condition.

Spray Cans | Quarts I Daubers-12 Par Cin,
For Praducts Buflt After Bf1/89.
"Deep Orange” 1665612 | 1685616 Mixed

13 Oz, Can 1683611
Casza 12 Cans 1885614

“Taxtured Black”
13 Oz, Can 1885610
Case 12 Cans 16R5818

Far Products Built 771/88 thru 8/1/85.

€ Deep Or., § White
1» Oz Bottles

1685617 | N/A

"Powder Drange” 1685591 | 1685593 Mixed
13 Q. Can 1685589 6 Powder Qr., § White
Caze 12 Cans 1685590 % Oz, Bolles

"Black™ MNiA MFA
13 Oz, Can 1685551
Cagze 12 Cans 1685552

‘113 Oz. Can 1685558

For Products Built T2/1/85 thru 7i1/88.

“Classic Orange” 1685560 | 1685562 Mixed

A Classic Or., & White
Casg 12 Cans 1685559 15 Oz Bottles
“Black” MNAA M/ A

i3 Oz Can 1685551
Case 12 Cans 1685852

For 1977 thru Early Model! Year 1385 Products

*Simplicity Orange” 1685047 | 1685520 Mixed
13 Oz, Can 103262 § Simpl. Or., 8 White

Caze 12 Cans 1685178 1% Oz, Bottlas
Al Madals
"“White™ 18B5032 | Ses Above

13 Dz, Can 103049
Case 12 Cans 1685178

Consult decal on aquipment for propar orangs color,

DESIGNER SEAT COVERS are double stitched, easy care )

vinyl. Kaeps new $eats new, makes worn seats ook naw.

" small Seat Cover w/Pockel, Parl #1685540. Fitz all Rear
Englne Riders, Broadmaoor, 3000, 4000, S000, 100,
SurRunner & FC Series Tractors.

' Large Seat Coverw/Pockst, Part #1685541, Fitsall Landlord,
. Soyereign, Baran, 5200, LTH, 6800, 6300, GTH, 7000 & 2000

Series Tractors. )
SunStat Seat Cover, Part#1645577. Fitz all Su nStar Tractors.

Extend Equipment Life - Use Only Genulne Simplicity Parts



Table of Contents

FRAME & FOOTREST GROUP ..ottt et e e 2
FRONT AXLE GROUP .. ottt e e e e e e e ] 4
STEERING GROUP ..ttt et e e e e e e e e, B
ENGINE, EXHAUST & DRIVE SHAFT GROUP .. ...ttt e e 3
CLUTCH & BRAKE GROUP ... o o ittt 12
CLUTCH & BRAKE CONTROL GROUP ...t e 14
HYDROSTATIC PUMP . e e e e e e 16
HYDROSTATIC PUMP ...ttt et e e e e e e i, 18
HYDROSTATIC CONTROL GROUP ...t e e 22
TRANSMISSION GROUP ...ttt e e e ] 24
PTO CONTROL GROUP ... i e e e e ] 26
PTO CONE CLUTCH GROUP ...ttt e e ] 28
HYDRAULIC LIFT GROUP ... it e e i 30
CONTROL VALVE GROUP ...ttt e e e e e 32
BEVEL GEAR & SIDE PLATE GROUP .. ... it e i 34
BRAW BAR GROUP .o ittt e e e e e 36
REAR AXLE & DIFFERENTIAL GROUP . . i e, 3s
ELECTRICAL GROUP . e e 40
DASH GROUP ..t e e 42
HOOD & GRILLE GROUP .. ..ooiiiit ettt e e e e e 44
SEAT & DECK GROUP .ot e e 46
DECAL GROUP .. i e e e e 48



Siﬂlﬂ’fﬂf'q Frame & Fooirest Group

A-t124

Slap 41
Position shafl assy. (Rel. Mo, 16) by
aligning tewer arm wilh ceetar of lift

cairle pulley bracket on taft hand side 4 Al wr

al rame. [See raferance drawing.) FPulley Hracket

Slep #2

Sepure shaft assembly in place wiset cotlar

(Fel. No. 17) and setscraw (Ref. No. 10). Than MOTE: Use standard hardwaroe
inzlall lift lever assy. (Rel. Ho. 29] un shaft . lerqua spec, chart unless
assy. (Rel. No. 16) with no end play side to side. otharwise notad.



Mfg. No. 16590880

Frame & Footrest Group . sfmplinﬂq
Ref.Par!
MNo. Mo, Oy Descripifon
™1 1673508 1 FRAME AS5Y., w/ Bushings
2 821212 4 CAPSCREW, Hex Hd.,, 7FA1614 x 1-1/2
3 916189 4 LOCKWASHER, 7/16
4 917256 8 LOCKWASHER 5718
h 921332 2 CAPSCAEW, Hex Hd., . 5/16-18 = 3/4
G TTI662 1 BUSHIMNG
7 - 520562 4 BOLT, Carriage, 5/16-168 x 374
& Q20470 2 NUT, Speed, 516158
] Q28734 2 SETSCREW, 51818 x 14
10 928703 1 SETSCREW, 5/16-18 x 3/8
11 1665908 i FOOTREST, LH
12 1865809 1 FOOTREST, RH.
13 917272 [+ MUT, Hex, Full, 5/16-18
14 170575 2 BEARING, Lift Laver
15 157RA2 2 KEY
16 1667271 1 SHAFT ASSY., LIft
17 157624 1 COLLAR, Set
18 G287 27 2 SCREW, Hox, Whiz, Flange, 3/8-16 x 1-1/4
19 1653876 1 BEARING, Pivot
20 928352 2 LOCKNUT, Hex, Flange, 3/8-18
21 921e77 2 CAPSCREW, Hex Hd., 51618 x 1-3/4
aw 916260 1 NUT, Hex, Full, 3/8-16
23 916965 1 LOCKWASHER, 3/8
24 917378 1 WASHER, Plaln, 3/8
25 157304 1 ARK, Faot Pedal
26 108418 2 BLSHING
27 goi133 1 FITTING, Grease
28 1674137 1 PEDAL ASSY., Foot
29 157625 1 LEVER ASSY., BH
30 158544 1 BEARIMG, Interim Finten

*HAef, No. 1 includes Ral. Mos. G, 27 and 30.



Simplicity

Front Axle Group

Hold ball |ginl

when tightening

jarm nut.

Torgue nul (Bef. Mo, 28) to 80-120 ft.
Ibs. Lock nuk in place atter terquing by
holding rul (Reaf. Mo, 23) and Nghlening
jam nut {Rel, Mo 28) 1o 33-50 1L Ibs.

n 8 \53“ N\, ¢
g/,f“\ 23 \@k,\g’

23 19

Torque to 40-60 fL. 1bs. /

Axla azsembly (Ref. No. 19)
mugt pivot freely after assy.

MOTE: Use standard hardware
torque spec. charl unless
ptherwise nolad.

Adjust longth of deag link assy. {Ref,
Mo, 1} by positioning end ball [ginl 50
thal frent wheels will be in the straight
anead postllon when the timing marks
an the steering pinlon and gear are
aligned.

A-T*125

=

B 5
Ir/ T Torqus 10 13-19 1. Ibs.%/

min. {2 places).

Apply greaat thro fitting [Rel, No.
7,/111 100 1 lubrlcate spindle bearing

| {2 places).

-~ Torgque to 13-20 ft. fhx,
(2 places),

12 Apply lithlum grease 1o bearings
(Ref, No. 15] al Tha time of assy.
After asay. is complate, bearings
musl rotale freely without and
play.

Torque setscrews
10-15 11, Ibs, min.
(2 places).



Mig. No. 16808580

Front Axfe Group s"rmp’fgffq
Retf. Part
No. N, Qly. Descriptlon
1 1666648 1 LINK &SSY., Drag
2 157458 1 AQD ASSY., Tie
3 221210 a CAPSCREW, Hex Hd., 2/8-16 x 1
4 o738 2 WASHER, Flain, 378
i 154177 2 SPACER
6 157427 2 KEY, Square
7 170498 1 ARM ASSY. Steering
& 108181 3 WASHER
9 154289 4 BUSHIMNG
140 921133 2 FITTING, Greasa
11 30651 2 LOCKNUT, Hex, 3/8-16
12 171774 1 SPINDLE ASEY., LH
13 171375 q SFACER
id 170168 2 SEAL
15 154480 4 COMNE, Baaring
16 228681 2 SETSCHEYY, 5/16-18 ® 5418
17 BE1040 2 COLLAR, Sel
18 154487 2 CAR, Hub
a9 1850553 1 AXLE AS5Y., Frant
20 BEATH 2 SETSCREW, 5/16-18 x 1/2
21 830245 1 LOCKMNUT, Hex, 1/2-20
2% 157618 1 SPACER
23 218431 2 WASHER, Plain, 1/2
24 S27469 1 CAPSCREW, Hex Hd., 1/2-13 & 2-1/4
25 157494 1 SPIMDLE ASSY., RH
26 BO&1O1 2 1 WASHER
ar OI77a4 1 RING, Hataining
28 230645 1 LOCKMNUT, Hex, 1/2-13
20 13744 1 LOCKMUT, Hex, Jam, 1/2-13
30 164272 1 BALL, Joint
K1 219262 1 LOCKNUT, Hex, Jam, 1/2-20

NOTE: See page 50 for Whaal & Tire parts [isl,



Bimplicity

Stoering Group

Torque to 3 2 |

10 Ft. Lbs. E@g/a | |

Turn capscrews (Ref. Mo, 15} (two places) until
minimum backlash is obtained, then

loek by tightaning lockaut (Raf. Mo 14)
against plate [Ref. Mo, 16}, .

Apply anti-seize ' T
compound to inslda f e
of bushing {Rof. No_ 17)
W shate {Ref. Ho. B)
is not plated, 16 I

Tarque to

1319 4. Ibs,
Torgue Lo

26-39 ft_ ibs.

Torgue to
40-6¢ M. Ibs,

Timing merks &n pinian {Hef.
Me, 24) and bovel gear {Rel.

Mo, 213, must be in line. Do not
prugh qrease on tooth surfaces
of gear or pinlon.

HOTE: Use standard hardware
lorque gpes, chart unless

otherwisa noled.

A-T126



Mfg. No. 1690890

Steoring Group

Bimplicity

Raf, Part
Mo. HNo. Gty Description

1 1670389 1 WHEEL, Staering

2 925690 1 BOLT, Hex, 5/16 x 31/2

3 818326 2 WASHER, 5/16

4 1657017 1 CAP, Steering Wheel

5 154264 1 AING, Retaining

G 1573008 1 SHAFT, Steering

7 910224 1 KEY, Woodruff, #6

& 928734 1 SETSCREW, 5/16-18 x 1/4

8 921866 2 CAPSCREW, Hex Hd., 3/8-16 x 7/8
10 9165965 a LOCKWASHER, 3/8
1 17378 2 WASHER, Plain, 3/8
12 021010 1 COLLAR, Sat

13 9271965 1 CAPSCREW, Hex Hd,, 3/8-16 x 374
14 araTN 2 LOCKNLUT, Hex, Jam, 3/8-16

15 920415 2 CAPSCHREW, Hax H4, 3/8-16 x 1-1/4
16 171000 1 PLATE, Steering

17 170882 1 BUSHING

id 1668625 1 HOUSING ASSY., Steering (Incl. Ref. Nos. 17 & 22}
19 170560 1 HOUSING ASSY, Steering
20 S3I6R50 1 LOCKMUT, Hex, Flange, 711614
21 170987 1 GEAR, Bevel
22 154253 2 BEARING, Needls
23 914687 1 FITTING, Grease

24 170988 1 PINION, Bovel

25 827793 1 E-RIMG

26 816951 1 NHUT, Hex, Full, 1/2-13

27 SiBO65 1 LOCKWASHER, 142

23 91841 1 WASHER, Flain, 1/2

29 1666204 1 ARKM ASSY,, Steering
an 15051 1 SPACER
31 820325 1 CAPSCREW, Hex Hd,, 1/2-13 x 1-1/2
32 923362 1 LOCKMNUT, Hax, Gntr. 571618



Eimpﬁnifq Engine, Exhaust & Drive Shaft Group

AT

Comes with

ENgINng.

Tighten set screw {Ret

3 Mo, 42) atter drive

2 zhafl azsy. has bean
secured o engineg

flywheal adapter.

MOTE: Use slandard hardware 3 45

torqua spac. chart untess
otherwise notoed.



Mig. No. 1620890

Engine, Exhaust & Drive Shaft Group Sj'mpﬁgffq
Rel. Part
Mao. Ho. Qiy. Descripilon
1 1673810 1 MUFFELER {Incl. Ref. No. 67)
a 921332 4 CAPSCREW, Hex Hd., 541618 = 374
3 450210 1 MUT, Hex, M5 x 1,25
4 917356 21 LOCKWASHER, 5716
b 1673812 1 BRACKET, Mufiler
i MNT3Ir2 & MNLUT, Hox, &5/16-18
T 174870 1 SPACER
8 1673509 1 DEFLECTOR
a 16734804 2 MOLDING
10 50017 1 CAPSCREW M&- 1.25x 18
11 950018 5 CAPSCREW, Hex Hd., M& x 1.25 x 20 Plid,
12 1673794 1 DEFLECTOR ASSY,
i3 92684319 2 MUT & WASHER AEEY. #10-22
14 1673986 1 RETAIMNER, Alr Cleaner Tube
i5 23053 2 SCREW - Truss Hd_, #10-32 x 1/2
16 1574021 2 CLAMP
17 *1673965 1 LINE, Drip
8 “1673024 1 FITTING
19 1654930 a BUSHING
20 171252 1 CAP, Fual Tank
21 172744 a2 STRAF, Fuel Tank
22 11330 2 STRAF, Tank
23 1664460 1 FITTING
24 154372 2 CLAMP
22 1673028 1 HOSE
26 1673022 1 TANEK, Fual
o7 1673649 1 SLIPFORT, Fuel Filter Bracket
2B 1674002 1 HOSE, Intaka, 2.0 1T
28 2151449 2 LOCKWASHER, 7716
30 1674003 1 BRACHKET, Filter Fuel Assy.
n 14985 2 CAPSCREW, Hex Hd., 37816 x 3/4
az 16965 22 LOCKWASHER, 3/8
K| 915950 13 WUT - Hex Full, 3/8-16
34 421966 4 CAPSCREW, Hax Hd., 3/8-16 x 7/8
35 221221 2 CAPSCREW, Hox Hd., 5/16-18 x 1-1/2

See page 11 1or Ael, No. 36-E7.

*Order part number 167352010 receive Aef. No. 16qiy. 1, 17, 16, 79 qty. 2, 23, 24gly. 1,
25 & 25,



simplinily Engine, Exhaust & Drive Shaft

A" 1170

anglne. Tighlen set serew (Ref.

. Nz, 42) aftar drive

bl 4 a—33 shall assy. has been
E‘? 32 secared to enging

iy HNywhee! adaplar.

(s

MOTE: Lse standard hardwang
torque spec. chart enless
otherwise noted.



Mig. No. 1690890
Engine, Exhaust & Drive Shaft Group

Bimplicity

Rel. Part

MNp. Mo, City, Descriplion

34 1673315 1 BAR, Salety

37 917378 5) WASHER, 3/8

3B 950220 4 LOCKWASHER, M10

an 950036 4 CAPSCREW, M10 x 1.501 x 25 Pltd,
40 1673317 2 BUMPER, Engine Maunt

41 1573316 3 ISOLATQR, Engine Mount

42 Ba4624 1 SETSCREW, 3/8-24 x 3/8

43 157427 1 KEY, Drive Shaft

44 172264 1 FLANGE, Drive Shaft

45 1537424 16 WAZHER, Special

46 173026 2 COUPLING

47 g20d415 8 CAPSCREW, Hex Hd, 3/B-16 x 1-174
18 1674191 1 DRIVE SHAFT ASSY.

A5 1674189 1 ADAPTER

50 951169 4 CAPSCREW, Hex. Socket Hd. ME x 1.25 x 20
51 1673526 1 CONTROL, Throttle

62 1673525 1 CONTROL, Fugl Shut-aff

53 1673780 2 BUMPER

54 1673736 2 SPACER

55 22611 2 WASHER, 13/32 x 1-1/4

56 833364 1 CAPSCREW, Hex Hd., 3/B-16 x 7
a7 850021 2 CAPSCREW, Hex Hd., M8 x 1.25 x 40 pltd.
o8 930651 1 LOCKNUT, Centerlock 3/8-16

59 1673735 1 ENGINE MOUNT ASSY., Front

60 1673796 2 SPACER

61 933570 1 CLANME

&2 9250035 1 SCREW, Taptite 1/4-20 x 1/2

63 167373 1 EMGINE MOUNT ASSY., Front

64 1 ENGIME, Lombardinl Dlesel

6o 167331 T ENGINE MOLINT ASSY., Rear

66 9206574 3 CAPSCREW, 7/16-14 % 1

67 1678564 1 SHEELD, Mukfler, Ghrame

Auf. Nos. 1-35 found on paga 2.

1i



Simplicity Glutch & Brake Group

P
See Fool 129

Pedl ]f,f’f
Adjustment E’ff/

Must be free 1o pivol,
Maximum end play 1/64 inch.

Tﬂ:rq ue tD / /

25.33 H. 1bs.
14
e 13
::ﬁ /
sz zET T ~~
. T
b ar T
.-.-.-,f‘.‘-y"; [ £
. /‘_-,':-'_ - ’ . 7 "; }
A P p j’_’; ‘ﬁfi,. 39 Concave sido of spring
[~ - @_____...--- washar loward guide assy.
T
o
,iﬁif
s
e
,'_,,;5-" - Must be froe to pivor
,,;,’:" -~ Adjus? nut for 035 inch max.
e P - - curved spring halght,
fprt s
L4 Ea & ..-".'-"'-'/ -~
Hn.".' T -
[T & -
. ?1, - Must be Iree to plvol, Maximum
.F' ; ot end play to be 1/64 inch,
1

Apply anti-solz2e
compound to spacer,

MNOTE: Lse standard hardware
lerque spec. ¢hert unless
otherwise nolad,

12



Mfg. No. 1690890

Clutch & Brake Group s"rmpﬁgffy
Red. Part
Mo. No. Qty. Descriptlon
1 213439 1 LOCKMNUT, Hex, Esna, 3/8-15
2 6330 2 MUT, Hex, Full 3/8-16
3 1667119 1 GUIGE ASSY., Rod
4 1650651 1 ROD, Brake
b 2214871 1 CAPSCREW, Hex Hd., 3/8-16 x 1-3/4
é 216965 2 LOCKWASHER, 3/8
7 230650 - 1 LOCKMNUT, Hex, Flange, 7/16-14
a 172834 1 BAND ASSY., Braks
] 1 BEAND, Brake (See Ref, No. B)
10 172237 1 LIMING, Brake
1 926021 5 RIVET, 3/18 x 1/4
12 Q30651 2 LOCKMNUT, Hex, 3/8-16
13 1568196 2 WASHER, Special
14 166176 1 DHELUM, Brake
15 166157 1 GUIGE AS5Y., Rod
16 228285 1 CAPSCREW, Hex Hd., 7/116-14 x 3-3/4
17 918189 1 LOCKWASHER, 7116
18 M 7378 a WASHER, Plain, 3/8
19 157081 1 SPACER
20 23362 2 LOCHKMNUT, Hex, 571618
M 166130 1 SPACER
22 MBI 1 MUT, Hex, Full, 7/16-14
23 166156 1 BRACKET
24 926025 2 SCREW, Self Tapping, 3/8 x 3/4
25 a21972 1 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
26 1665432 1 PULLEY AS3Y.
27 1666294 1 SPACER
29 166126 1 LEVER ASSY ., ldler
29 1657323 1 PULLEY
30 05123 1 KEY
3 154369 1 SFRING
a3z 157127 1 SPRING, Cone
33 922611 1 WASHER
34 17642 1 WAESHER
35 1668737 i WASHER, Curved, Spring

FOOT PEDAL ERAKE ADJUSTMENT:

After parking & clutch free travel adjustment have been
completed, adjust foot padal brake as follows:

1. Lock parking brake,

2. Adjust nut {item 2) far 1/2 inch spring height betweaen
washers.

3. Depress foot pedal, to engage brake. Transmission drive bell must
be fully disengaged when brake is engaged.

4. Locknuts (Rel. Nos. T & 2) together to secure ad|ustment.

13



Limplicity

Clutch & Brake Gontrol Group

Seg Parking Brake Adjostment

Must be Tree to pivol,
Maximum end play 1/64 Inch.

1

¢ Convex side of curved
washer taward rod
shoulder,

Must be froe to pivot.
Ad]ust nut for 035 inch max.
curved spring helght.

NOTE: Use standard hardware
torque spec. charl unlaszs
olherwiza nolad.

s, -
‘45 24
&,
%
T
i
" g
".:_'-_ - = :':'.-:-If-:-.
£t 1::_-;.'::"' ’
Ly .
o B

Must be frea 1o pivot.
Maximum end play 1/54 inch.

Small die., of sona
towward vod.

Cluteh Fres Travel Adjustment

1. Rotate belt drive a min. of 3 revolutions.

2. Make sure clulch pedal is releesed & gluteh
iz as far to the rear es il will go,

. Adjust double nuts for 142 ingh spring halght
between washers, Than |ogk nuts
togalher to secure adjustrent.

14



Mfg. No. 1650890
Clutch & Brake Control Group

SFmp’anly

Ral. Part

Mo No. Gty. Dezaerption

1 917372 3 NUT, Hex, Full, 51618

2 Q2A709 1 SETECHEW, 5/16-18 x 3/8
3 166173 1 PLULLEY, Drive

4 1650502 1 V-BELT, Drive

5 166122 i GUARD ASSY.

g 1660631 1 ROD, Clutch

7 121037 2 SPRING

g8 823262 2 LOCKMNUT, Hex, 5/16-18
g 923358 1 LOCKNLUIT, Hex, 1/4-20
10 171994 1 END, Red

11 172108 1 LEVER, Parking Brake
12 926771 1 CAPSCREW, Hex Hd., 1/4-20 x 1
13 1666413 1 ROD ASSY.

14 919361 1 WASHER, 5716

15 187127 1 SPRING, Cone

16 917377 1 WASHER

17 1668737 1 WASHER, Curved, Spring

PARKING BRAKE ADJUSTMENT

1. Lapsen nut [Aef. No. 1)

2. Rotate parking brake lever {Aef. Mo, 11) to adjust parking brake.
Turn lever one complels lurm when making adjustments.

3. To lock parking brake, retate lever up towards seat deck untiliever

is against uppar area of footrest.

4. After adjustment, parking brake must hold the vehicle in any
dirgction when parked on a 30% or 16.7° slope.

5. After parking brake is properly adjusted, secure adjustment
tightening nut {Ref. No, 1).

15



SFmplinﬂy Hydrostatic Pump

AT

Torguo lo 27-53
M. |bs, (2 plages).

After installlng bracket
{Rel. Mo, 14) torque
moLnting screws to
20-25 fi. lbs.

MNOTE: Usa standard hardware
torque spec. chart unfess
olherwise noted.

15



Mig. No. 1690890

Hydrostatic Pump SFmP’fgffq
Rel, Part
Mo. No. QHy. Description
1 2335 4 SCREW, Self-Tapping, #10 x 3/8
2 178778 1 DEFLECTOR, Shroud
3 921332 2 CAPSCREW, Hex Hd., 5A16-18 x 374
4 917642 3 WASHER, Plaln, 5718
i Q17366 2 LOCKWASHER, 5/16
5] 417372 1 MLUT, Hex, Full, 51618
7 166022 1 FAN, Puliey
i 1671582 1 HYDROSTATIC PUMP & MOTOR UNIT
] 1620533 1 SPACER
10 216965 3 LOCKWASHER, 378
11 425655 3 CAFSCREW, Hex Hd., 3/8-16 = &
12 1850524 1 SPACER
13 a21333 1 CAPSCREW, Hex Hd., 5716-18 x 3
14 1851089 1 BRACHKET
15 16510480 1 LATCH, Release
16 153010 1 SFRING
17 23362 1 LOCKNUT, Hex, 5/16-18
1B 136083 2 WASHER
14 16712248 1 HOSE, Inlet
20 230704 2 CLAME, Hose
21 1671228 2 ELECW, Hose Fliting
24 1666415 1 SHROUD ASSY., w/Screen
23 B25350 1 SCREW, Hax, Washar Hd., Taptite, 5/16-12 & 3/4
24 1651703 1 O-RING
25 166003 1 FINICMN, Motar Shaft
26 1237144 1 WASHER
27 o742y 3 SCREW, Hex, Washer Hd., Taptite, 1/4-20 x 3/8

*See nexl page for paris breakdown.

17



sfmplfl.-ify Hydrostatic Pump

A 1174

. implarment Rallef
- Mote: Implament
- - circuit pressure

G30-780 psl.

O not reamove
internal parts.

MOTE: Uise standard hardware
torque spec. chert uniass
otherwize noted.

18



Mfg. Mo, 1680880
Hydrosfatic Pump

Sir'mpfil:ily

Hel. Part
Mo, MNa. City. Description
i 1652184 1 BEARING, Ball
2 1673534 1 HOUSING
3 1652182 2 RING, Retainer
4 1652194 1 TRUNNION
g 1652335 2 WASHER, Special
3] 1652234 2 SEAL, Lip
7 1652251 2 BEARING, Mezadls
3] 1652185 2 PIN, Headlexss, Stralght
9 1652232 1 SEAL, Lip
10 1652231 1 BEARING, Ball
11 Bla123 1 KEY, Woodruff
12 1662229 1 BHAFT, Pump
13 1682228 1 Fity, Headless
14 i6T3533 1 FLATE, Swash
17] 1673532 P PLATE, Thrust
16 1652228 a PiM, Spring, Coiled
17 16562186 1 SHAFT, Motor
18 1652184 1 GASKET
19 1652183 1 TRUNKNION
20 1673535 2 CYLINDER BLOCK KIT
21 1652223 1 PLATE. ¥alve
22 1652224 2 PIN, Straight
23 1652189 1 PLATE, Valve
24 1652222 2 BEARING, Meedle
25 1652221 a O-RING
26 1662220 a2 RING, Backup
ar 1862214 2 Q-AING
28 1652217 2 PLUMG, Hax Hd.
29 921834 2 O-RIMNG

See page 21 lor Rel. No. 30 thru 54

13



SFm Il'-l:l-' Hydrostatic Pump
/ I 4

Imploment Relief
Mote: mplement
cirguit prossere
BAD-790 psi.

Do not remove
internal parts.

MOTE: Use standard hardware
torgue spee, charl unless
olhenwisa noted.

0



Mig. No. 1690890

Hydrostatic Pump

Bimplicity

Ref, Part

No. No. Gity. Gesctiption

30 1652276 1 SHIM

31 1652214 2 CONE, Relief Valve

32 1867773 1 SPRING, Helief Valve

a3 1867774 1 RELIEF VYALVE KIT

4 1685128 1 CHARGE PUMP KIT

35 1652212 2 CAPSCREW, 12 pt.

a5 16V3538 1 CHARGE RELIEF YALVE
ar 1652207 1 O—RBING
*38 1 GEROTER
39 1 HOUSING, Charga Pump
40 1662204 1 BEARING, MNeedle

1 1852203 1 SEAL, Lip

42 25606 2 CAPSCREW, T1E6-14 x 2
43 1652201 2 WASHER, Flat

44 1671665 1 FLUG, Pipe

45 1652186 2 Q-RING

46 1671690 1 UMD, Filter

47 1652197 2 PLUG, Hex Hd.

48 9237 4 CAPSCREW, 3/8-16 x 2
494 1652254 1 SECTION, Center

80 1671234 1 FILTER [Short Canister}
&1 1673537 2 CHECK VALVE

52 1652113 4 PLUG, Pipe

53 f20415 a CAPSCREW, 3/8-16 x 1-1/4
a4 1652253 1 SPRING, Relief Valve

‘Mot Serviced Separately, See Rel. No. 34

**Ax required.

See paga 19 for Rel, Nos. 1 thru 23

21



LHimplicity

Hydrostatic Comtrol Group

36

NOTE: Use standard hardwars
lorque spec, chart unless
atherwisa noled,

To prevent internal damage A-""151
io hydrostatic unit, hub of

contral link assembly (Rel. No. &}
must be supported while rell pin
(Ref. Ma. 10) is being installed.

Must be frae

23 1% pivgl. 4

Max, end play
alter agsembly o slda
plates — 1/84 inch.

Use as raqulrad, |

13
Tightan locknuls (Ref. No. 22} \12 1
until guide plata {Ref. Mo, 23)
and conlrol rod guide {Ref. Mo, 28)

pre hald firmly togathor. Afler
assy., rod assy. (Ref No. 23)
must slide through guids (Ref.

Mo, 28) without binding.

29

Aoller musl rolato fresly aftar
assembly. To obtain hydrostalic
neutral adjusiment consult
oparatar's manual.

22



Mig. No. 1680890

Hydrosfatic Contro! Group

Simplicity

Ref. Part
Mo. MNo. Qty. Descriplion
1 21210 1 CAPSCREW, Hex Hd., 3/8-16 x i
2 Q17642 3 WASHER, Plain, 5/16
3 1650506 1 SPACER
4 1650874 1 SHAFT ASSEY.
5 1850582 1 ROLLER, Cam
6 1850352 i LINK ASSY., Control
T 915964 1 LOCKWASHER, /4
8 174896 1 S5FRING
9 16622 1 NUT, Hex, Full, 1/4-20
10 916237 1 PIN, Roll, 1/4 x 1-174
11 13744 1 LOCKMNUT, Hex, Jam, 1/2-13
i2 827794 1 RING, Rataining
i3 1664204 2 SHIM [(as requirad}
14 1650872 1 NUT, Adjusting
15 1850621 1 BOLT, Shoulder
16 1772 2 MUT, Hex, Full, 5/18-15
17 917256 2 LOCKWASHER, 5156
148 1650401 1 BRACKET, Fivet
149 108772 2 SCREW, Special
20 819180 2 PIM, Roll, 1/8 x 5/8
21 17378 7 WASHER, Plain, 3/8
22 823358 2 LOCKMNUT, Hex, 1/4-20
23 1650713 1 PLATE, Guide
24 1650347 1 BPRING
25 816955 2 LOCKWASHER, 3/8
26 816950 2 NUT, Hex, Full, 3/8-16
27 021981 a CARPSCREW, Mex Hd., 1/4-20 x 1-1/4
23 1650712 1 GUIDE, Conltrol Rod
29 1650715 1 ROD ASSY., Cantrol
a0 153058 1 FIN
N 913447 1 FIN, Cotter, 3/32 x 374
az 1650358 1 LIMNK
a3 1665251 1 SPACER
34 168025 2 WASHER
35 108415 2 BUSHING
365 1865257 1 LEVER ASSY., Gontrol
37 1650360 1 CGUADRANT
33 331648 2 SCREW, Hex, Flange, Whiz, 5/16-18 x 1/2
39 933958 1 SCREW, Salf Tapping, 1/4-20 x 1-1/4
40 1711165 1 KHOB
41 921318 1 WASHER, Flain, 1/4

NfOTE: Refer ta Operator'’s Manual for Hydrostatic Neutral Adjustment.

23



Sl.’r.lll ’l-’l:'l-' Transmission Group
/ o .

MNolch in washer {Hef. Mo, 32)
must Tt gver key.

. 2 KL
1 e
Q o

Complete Transmission Seal Repair
Kit . . . #1685198

In all eazes keep g1 parts and =urfaces
clesn and free of material chips, dirt and
other conlaminants harmiul 10 fhe hydm-
slatle Iransmission.

Grease inside ips
of all saals before
inzlallation. Install
saals with spring

toward inside.

MNOTE: Use slandard hardware
larque spec. ¢hart unless
otherwise notad.



Mig. No. 1690880

Tranamission Group

Simplicity

Ael. Par
Mg, Ho. {ty. Descriptien
1 9i73va 2 HUT, Hax, Full, 5/16-18
2 917356 11 LOCKWASHER, 54156
3 1667177 1 SUPPORT, Spring
4 921333 7 CAPICREW, Hex Hd., 5/16-18 x 1
5 amgs2 1 PLLMG, Pipe
G 154269 a SEAL
7 1650429 1 CASE ASSY., w/Bearings
a 1 CASE, Gear (See Rel. No. 7
L 927669 2 PiN, Roll, 3/8 x 1
10 1852450 2 BEARIMNG
11 1540497 4 WAEHER
12 166041 1 SFACER, Axle, LH
13 1670857 1 GEAR, Driva
14 1686017 1 RING, Hetaining .
15 186016 2 WASHER
16 176236 1 PINIQON & SHAFT ASSY.
17 166012 1 SHAFT, Intermediate
iB 166043 1 GASKET
9 1623120 2 BUSHING
20 1673801 1 TUEE ASSY, Axle
21 154086 2 KEY
22 9146487 1 FITTING, Greass
23 16501427 1 COVER AS3Y., Grease Case w/Pearings
24 aGs3 1 PLLIG, Pips
25 154268 2 RING, Retaining
26 166021 1 SEAL
27 166018 1 BEARING
28 166018 2 BEARING, Neadle
25 166167 1 WASHER
3} 1650775 1 SHAFT, Brake
KN 166014 1 KEY
32 1651078 1 WASHER
33 166013 2 WASHER
a4 1765243 1 PIMIOMN
35 176880 2 RIMG, Retaining
36 166004 1 GEAR
a7 154271 1 BEARING, Meedls
38 001723 1 ELBOW, Street
29 a01493 1 MIPPLE, Pipa
40 1667346 1 CAP, Pipe
41 1T2E99 1 YALVE, Relief
42 an1g2s 1 BUSHING, Fipa
43 InieTvY 1 ELBOW, Pipe
44 21480 1 MIPPLE, Pipe
a5 521978 4 CAPSCREW, Hex Hd,, 5/16-18 x 2
45 166040 1 SPAGER, Axle, RH
47 8325849 1 LOCKNUT, 3/8, Rigid Condult

HYDROSTATIC TRANSMISSION

A.

B.

Mazk kydrostatic mounling surface and sover hole priar 1o

painling.

Use gasket eliminator and plage 1/8 nch bead all around.

1. Make sura “O" ring on pilot bearing 2lays in place unff
aasy. is complate.

2 Afller 2 coniact iz mada with gasket material, complele

axsy. In @ manner that will prevent smearing of gasket
materlal.

25

C. Clezn matlng surface with Lo¢Quic primer NE by spraying &
wiping with a ¢fean cloih to remove conlaminzilon. If pari Is
assembled within 3¢ minules ne additional treziment Iz
required. Cherwize spray thin film onlo surace. Permi fo
vislbly dry.



Bimplicity PTO Controt Group

A-CTIG

Kount in upper hole for
mower drive. Usa lower hols
tor snowthrower mounting
{Seo Operatar's Manual).

e ——

=%
A,
L]

Cantar PTO Adjusiment 19

1. Adjust PTO ad]ustmeant mut "0 untl
pulley trave| from engaged 1o disengaged
position equals 1716 £ 1/32 Inch.

diustment by Jocking nuts Ret. Mo. 19 must Adjust interlock switeh [Raf. No. 14)
2 ?gf”m s me?h cKing 1 rolats frealy on to make sonlagt whan lever {Anf. 17)
and "E” legether. - Ref. Mo, 20 altor is resting agalnst top of frame.
4, Cheok clutch for proper disengagemant. Pof. Mo, 20 is
4. Adjust lacknul “F for 1/8 ingh tightened,

between pivat arm and face of
locknut “F" when cluteh Is
disengagad.

NOTE: Use standard hardwearn
torque spec. chart unless
atherwise noted,

26



mtg. No. 1690890

PTO Controf Group SI'ﬂlpﬁﬂf’ll
Rel. Part
No. No. Ciy. Description
1 16EETH6 i SPRING, Tension
2 a=a7 1 CAPSCREW, Hex Hd,, 3/3-16 4 2
3 1671424 1 ROD, Tension
4 164155 1 HAMNDLE ASSY.
8. 286493 1 LOCKNUT, Hex, Jam, CGntr. 5/16-18
G 224058 1 LOCKMNUT, Hex, 7/16-14
¥ 931353 1 BOLT, Carriage, 3/8-16 = 1-3/4
B 1667811 1 SPACER '
g 16662404 1 SPACER :
L 1665444} 1 PULLEY ASSY ., w/Bearings
11 4D T 2 WASHER, Plain, 3/8
12 228352 1 LOCKMUT, Whizlosk, Flanga, 3/8-16
13 230647 1 NUT, Pal
14 177582 1 SWITCH, Interlack
15 172038 1 KNOB
18 174654 1 HAMDLE, PTO, Clutch
17 173941 i LEVEH '
18 306451 1 LOCKNUT, Hex, 3/8-16
19 1671323 1 ROD ASSY., Control
20 174686 1 CAPSCREW, Special
1 157127 1 SFRING
2 MmyIre 2 MUT, Hesx, Full, 8/16-18
23 215950 1 MUT, Hex, Full, 3/8-16
24 9165965 1 LOCKWASHER, 2/8
2h 16065504 1 FULLEY, 1gter
256 1667312 1 SPACER

21



si"mplini’fg PTO Gone Clutch Group

A-tt1dd

Azsemble bearing with
eccantric locking groove
toward pulley as shawn.

Tarqus to
45-55 ft. 1bs..

WOTE: Use standard hardware

torgue spec. chart unless
otherwise noted.

28



Mig. No. 71680890
PTO Cone Clutch Group

simp’i'nﬂy

Hel. Par
No. Ne. Qty. Descriptlon
1 920036 4 CAPSCREW, Socket Hd,, 1/4-20 x 5/8
2 173957 1 DISC, Brake
3 1651450 2 SCREW, Thd. Forming
4 917356 2 LOCKWASHER, 5/18
5 171371 2 SPACER
6 16850906 1 PIYOT ASSY.
7 172208 2 RIMG, Retaining
8 1671338 2 GUIDE, Spring
o 171772 1 SPRING
10 157273 1 STUD
11 1650254 1 BEARING ASSY.
12 1650304 1 PULLEY
13 174862 1 PLATE ASSY., Cluich
14 an5123 1 KEY
15 922133 1 LOCKNUT, Hex, 3/4-16
16 GEETE1 1 ARM ASEY ., Pivot
17 918459 1 FIM, Cotter, 3716 x 1-1/2
18 912018 ] WASHER

28



si'mpll"l:ify Hydraulic Lift Group

A-TT143

Aoute hoses (B) away trom contact
with moving componants. After
instelling hose assys. band tuba {C)
for additignal clearance if necessary.

When rear altachment is
/ installed and in lowered posi-
tion, clearance batween cable
and hydraulls lines to ba 1/4
inch minimum.

Lubricate pivat (O with
general purpnss qrease.

1

Malnlaln /8" clearance
between right side of
bevel gearcase ail level
¢heck plug and LH,
hydraulic tube assy.
Malnlaln 378" clearanoe
betwoean hydravlic tube
Iassemhlius and drive shalt
assembly.

limptement parl - to Implament.

Implemeni port - frem Implement.

|
| Soo Mota 1
4

MNJTE: Lse standard hardware
torqua spec. chart vnless
otherwise noted. -

30



Mig. No. 1650890

Hydrautic Lift Group ﬂmp"'n ity
Rel. Part
No. Na. City. Drescripiion
1 1887408 2 HQSE, Hydraulic
2 935046 1 ELBOW, 45" Male
3 918448 i PIM, Cotter, 3/32 x 1
4 919766 1 CONNECTOR, 37° Male
5 171690 2 FIN
G 1667409 1 CYLINDER, Hydraulic
7 azag12 2 ELBOW, Adjustabla, 37"
5 92873 1 LOCKNUT, Hex, Jam, 3/6-18
a 174723 2 GUARD, Cable
10 157081 1 SPACER
11 172725 1 PULLEY
12 153058 2 PIN
13 618148 1 CLIP, Spring
14 833455 1 SCREW, Hax, Was. Hd., Taptite, 1/4-20x 1-1/4
15 171165 1 KNOB
16 923683 4 SCREW, Hex, Wash. Hd., Taptite, 3/8-16 x3/4
17 1667270 1 LEVER AZSY.
11 921159 2 CAPSCREW, Hex Hd,, 1/4-20 x 2-1/4
19 1667437 1 TUBE AS3Y.
20 922523 4 ELBOW, Adjustable, 37"
21 1668883 1 TUBRE AERY.
22 1668882 1 TUBE AESY.
23 216964 | LOCKWASHER, 1/4
24 226817 2 CLAMP
29 821961 1 CAPSCREW, Hex Hd,, 1/4-20 x 1-1/4
26 108186 1 cLIP
27 821319 a WASHER, Plain, 1/4
28 916622 3 MUT, Hex, Full, 1/4-20
29 1673825 1 CONTROL VALVE ASSY. {See page 32}
30 17110 1 LIMNK, Connecting
I 9164850 1 MWUT, Hox, Full, 3/8-16
32 918965 1 LOCKWASHER, 2/8
23 917378 i WASHER, Plain, 3/8
M 1667263 1 SUFFORT ASSY,
T 108418 1 SCREW, Special
36 1673700 1 CABLE ASSY.
3F 1667261 1 BELLCHANK
28 1667435 1 TUBE ASEY.
i 18452 2 PIM, Colter
40 158544 1 BEEARING

ASSEMBLY NOTES

Imparlant Take speclal care that na dirt or foreign material [z allowad ta entar hydraulic elrcuit during assembly o
flitings.

1. To Insiall swivel fiiings (Aef. No. 20}, tirst lubricate C-ring with light 2Tl Then lum swival nul unlll O-ring s
segled. Turn Miting by hand 1o align wilh tube nuk.

2. Te inatall tubes, tirsl align threaded filtlng with ibe nuk. Then thread nut onfo fitling and Ughlen. Holg filting
and tuen nut wilh wrench Lo seal Jolni.

3



SI-IH ’fl:'l.’ Controf Valve Group
/ i

A-m144
-
Seal Aepair
Kt for Ceasna

Valve — 1667826

32



Mfg. No. 1690890

Control Valve Group s;mp’fgifq
Hel, Part
Ne. No. aty. Deacrlptlon
1 174131 1 PLUG ASSY.
2 74133 1 O-RING
3 174134 1 SPRING
4 174730 1 PLUNGER
b 174140 2 G-RING
L3 1673825 1 YALVE ASSY.
Fil 1673836 i WaASHER
3 1673833 1 SPFACER
] 16735834 1 CAP
10 1673837 1 RiNG, Retaining
11 1673835 1 SPRING
12 174137 1 BUSHING
13 222523 2 ELBOW
14 1667825 2 O-RING

*Seal Aapair KN 1667826 containg Ral. No. 2 {(Gty. 1), Rel. No. 5 {Giy. 2) and Hel. No. 14 [Qly 2).

33



Sfﬂlﬂﬁﬂf’l’ Bevel Gear & Side Plate Group

Aa 145
Graase lip of s8al balogre installathon.
Prass in oil zaal to hold bearing against
shoulder in bevel gear housing. Use
shims as required to fill apace
belween seal and side plate.
Aszsarnble washars wilh soncave
side toward head of scraw.
13
Torquato 10 12
45-A5 fi. Ib3. g .
Appl | 1
pply general purpose grease
|
to spacer (Rel. No. 83 Inslde " @ ” |
graase seal during assombly. - 2B '
/,f
1

Flll with multi-purpose oil / 2 ¥?
until cil touches the end L g
ol dip stick (Reaf. Mo, 313 / 1
Do nol scraw In housing 30 ] \
whan measuring. -~ 17 - Tewgua lo
- \o /wa\ 2733 . n:sr
-
- b '_,,.r"""r

21
20
\ Grease sesl lips /

15
before installation. ’

Gear with ideatification /

gshould to be placad on
putput shaft,

18

NOTE: Use standard hardwarg
lorque spac. chart unless
pthanwvisa noted.

34



Mfg. No. 1680880
Bovel Gear & Side Plate Group

LHimplicity

o
=

Description

Rel. Parl
M. Mo.
1 920577
2 g18189
3 1650414
4 922133
5 171792
3] 171790
7 171791
8 171787
] 16637111
0 1685038
11 172256
12 154282
13 176104
14 820675
13 830562
14 1671667
17 005123
18 1657178
19 172206
20 171796
21 118117
i) 154279
23 172750
24 154040
25 917356
28 925205
27 154281
a3 1776458
28 172752
o 172753
31 178105
32 171797

™

ok ek P md ok ke mk omd B OB o P oen B o I CT — L RY ol ek md omd LA bk oml el b [T

* Hel. Mo. 10 Includez Ref. Nps. B & 9,

39

CAPSCREW, Hex Hd,, 7/16-14 x 1-1/4
LOCKWASHER, 7/16

PLATE, Side, /H
LOCKNUT, Hex, Jam, 3/4-16
SPACER

SHIM

SHIM

SEAL, Oil

SPACER, Seal, Ol

REFAIR KIT, Seal

BEAREIMNG, Ball

GASKET

COVER

CAPSCHEW, Hex Hd., 7/f6-14 x 1
CAFPSCREW, Hex Hd., 1/4-20 x 5/8
PLATE AZSY., Side, LH

KEY, Woodruff, ¥0

SHAFT, Oriven

RING, Retalning

GEAR, Bevel, Driven

SEAL, Qi

BEARING, Meedls

SHAFT, Driver

FLATE, Bearing, Clamp
LOCKWASHER, 5/18

CAPSCREW, Hex Hd., 5/16-18 x 5/8
CAPESCREW, Hox Hd., 5/16-18 x 374
WASHER

ZEAR, Bevel, Driver

WASHER

PLLIG ASSY,

HOLSING, Bevel Gear



sfmplfﬂffy Draw Bar Group

As"T 146

5

HNOTE; Llsa standard hardware
tarque spec. chart undass
otherwize noted,

36



Mig. No. 1650890

Draw Bar Graup

s.' - [}
implicify
Ael. Part
Mo. Ma. Qty. Description

1 923027 1 CAPSCREW, Hex Hd., 7/16-14 x 1-3/4

2 918199 & LOCKWASHER, 7/16

3 166072 i BAR ASSY., Upright

4 166110 1 SPACER

) 166206 1 BAR ASSY., Upright

G 920677 3 CAPSCREW, Hex Hd., 7/16-14 x 1144

7 926110 2 CAPSCREW, Hex Hd., 7/16-14 x 2-3/4

a 166074 1 BAR ASSY., Draw

g 1808759 2 SPACER
10 166075 1 FLATE
11 918213 4 NUT, Hex, Full, 7/16-14

37



s,l.’ﬂlp’fﬂffl’ Rear Axle & Differgntial Group

&-°1148

Finions musl be
Incated as illusiraled,

KHOTE
Ref, No. 12 & 25 musl
ba replaced in palry, Apply
gaskel sealant {o flange
belore assembly.

12

Torquir to
2327 i1, Lbs.

MOTE: Use standard hardwere
lerque spec. chart unless
otherwise noted,

38



Mig. Nao. 1690890

Rear Axle & Differential Group Bimplicity
Rel. Pert
No. M. Oiy. Description
1 152085 i SPRING
2 158579 8 PINION, Differential
3 121083 8 SPINDLE, Differential
4 1271790 1 SEAL, Cover
g "g21972 8 CAPSCREW, Hex Hd., 3/8-16 x 2-1/2
& 171817 2 RING, Spacer
7 154277 1 WASHER
g 154291 1 AIMNG, Retainlng
9 93067 2 KEY, Hi-Prg
10Q 147041 1 GEAR, Diftarentfal
11 171515 2 WASHER
12 *171853 1 COVER, Dilferential
13 1642197 1 CARRIER, Differential
14 *930851 a LOCKNUT, Hex, 3/8-16
15 *G16622 2] MUT, Hex, Full, 1/4=-20
16 T91s964 & LOCKWASHER, /4
17 1673798 1 AXLE ASSY., Rear
18 154065 2 COLLAR, Set
19 828721 4 SETSCHEW, 5/16-18 x 1/2
24 105050 1 WASHER
21 157120 2 KEY, Drive
22 153068 2 BEARING
23 176945 1 HUB ASS5Y., Wheal, RH
24 916019 1 FITTING, Grease
28 171654 1 COVER, Differential
26 821958 G CAPSCAREW, Hex Hd., 1/4-20 x 5/8
1650519 1 DIFFEAENTIAL SUBASSY. (See Mote BEelow)

*NOTE: Diflerentlal Subassembly (1650519}
[neludes Aef. Nos. 1, 2, 3,4, 5,6, 12 13
14, 15, 16, 25 & 26.

Rk



sl-’ﬂl !fl:l‘" Electrical Group
/ o C

AT

ﬂmﬁé*!aﬁ:;ﬂ;‘;‘ih‘.;[i‘ 47 H‘“‘-..‘] =
4 —a

To ail
prassure swilch

Thermal Slan

Tor ¢enler PTO
interlock swilch.

29

Secure 1oy Tie uzed to hold both throtita
top of grilte 3 & fuet shut-ofl cables in place
screen LH. side, adjacent Lo starting motor,

32

40



Mfg. No. 1690890

Electrical Group

Bimplicity

Rel. Part

Mo. Mo. Qty. Description

1 1685250 1 BATTERY {Includes decal)

2 1673698 1 CABLE BOOT, Insulating

3 1673544 1 CABLE {Pattery to Solenold)

4 921880 3 CAPSCREW, Hex Hd., 1/4-20 x 5/8
& 9218840 2 LOCKWASHER, Ext, 1/4

& 816622 3 NUT, Hex, Full, 1/4-40

¥ 172175 T GROMMET

3] 1665238 1 BREAKER, Circuit

a saneaT 1 NUT, Pal

10 177022 i SWITCH, Interlock
11 1603189 1 AMMETER
12 1673595 2 LIGHT, Indicator
13 1673013 2 MUT, Speed, Push on
14 1674195 1 SWITCH, Push Bution
15 “1607280 1 SWITCH & KEY ASSY., lgnllion
16 122203 1 KEY SET (2]

17 122235 1 NUT, Spacial

18 189046 1 LOCKWASHER, [nt., 5/8

19 1 BWITCH, Ignitfon (See Ref. Mo, 18]
20 122184 1 SWITCH, Taggle

21 1650880 1 NUT, Switch

i) 1650875 1 PLATE
23 923358 2 LOCKMUT, Hex 1/4-20
24 1665230 1 BOARD, Terminal
20 1764912 1 CLIP, Wire
26 832771 1 GLIP, Cable
27 1673538 1 HARMESS ASSY.
258 16737583 2 GROMMET
29 172434 1 CLIP, Tinnarman
a0 925442 1 TIE

K 176575 1 CLIP, Spaed Cabla
a2 1666665 1 WIRE ASEY.
33 932747 2 TIE
a4 1673692 1 COVER, Terminal
35 850220 1 NUT, Hex, MS
36 a50214a 1 LOCKWASHER, M8
ar 9219845 1 CAPSCREW, Hex Hd., 3/8-16 % 7/8
38 Q5136 1 CAFSCREW, M10 x 1.5x 25
bt 950220 1 LOCKWASHER, M1D
40 1673603 1 STRAP, Ground [Engine o Ground)
41 B20427 1 LOCKWASBHER, Ext. Topth 3/8
42 816965 1 LOCKWASHER, 3/8
43 916950 1 MUT, Hax 3/8-16
44 825442 1 TIE

45 16685853 2 LAMP, Sealed Beam, G.E. #4411-1
36 824433 2 HNUT, Elastic 5/16-18
F 171225 1 CLAMP
43 1673542 1 CABLE {Battery to Ground)

*Part #1607280 Includesa Rel. No. 16, 17, 18 & 19

41



SI.’I'II ’l’-ﬂl.’ Drash Group
/o 4

LT R

Attach throttle: #1 hole

Assembile 3 speed nuls {(Rel N, 13) on righl
side of dash, 2 an lelt side of dash and T on
left rear of dash.

- -

NOTE: Use standard hardware
torgue spes, chart unless
otherwisa noled,

42



Mfg. No. 1680890
Dash Group

Limplicity

Ref. Part
Ne. No. Qty. Description

1 926025 & SCREW, Machine, Rd. Hd., 1/4-20 x 12
2 172008 1 PLATE, Adjusting, Steering

a 157077 1 BUSHING

4 177447 1 PLUG, Button

5 gi7867 & HWUT, Tinnerman

= 172038 ] KNOB

fy 1651170 1 HANDLE, Clutch Contral

8 101025 1 WASHER

g 156116 1 WASHER
10 43053 1 SCREW, Round Hd., #10-32 x 1,2
11 1673505 1 DASH ASSY.
12 830561 a8 SCREW, Hex, Self Tapping, #14AB x 374
13 828703 6 NLT, Spesd

14 158475 1 CLIP, Bowden Wira
15 832711 1 LOCKWASHER, Ext. #10
16 G17415 1 NUT, Machine, Hex, #10-32
17 1666703 1 ARM, Thrattle
18 171848 1 STOP, Throttla
19 189107 1 WASHER
20 830685 1 LOCKWASHER, Dished Type, 3/8
21 930851 1 LOCKNUT, Mex, 3/8-18
22 1673515 1 PAMEL, tnatrument

43



Eir'mpﬁnﬂy | Hood & Grille Group

A-1173

Hood must pivot freely and
lit properly when closed.

Tightan capscrew and nul
securoly; hood must be
free to pivot.

HOTE: Use standard hardwars
torque spes, chart unless
otherwize noled.

4



Mfg. No. 1650890

Hood & Grilfe Group Sif'mplinilq
Rel. Parl
No. Mo, Ofy. Descripticn
1 1673511 i HOOD & GRILLE ASSY.
2 1666163 1 MOULDING, Hogd
3 430931 b SCAREW, Truss Hd., #10-32 x 1/2
4 830627 2 LOCKMUT, Hex, #10-32
b 171804 2 WASHER, Special
6 171600 2 STRAP, Hood
¥ 1673514 1 SCREEN
a 1665253 14 LOCKMNLUT, Pal
g 223210 2 CAPSCREW, Hax Hd., 3/8-16 x 1
10 830651 2 LOCKMNUT, Hex, 3/8-16
13 16685813 2 BRAGCKET, Headlight
12 D38363 4 BOLT, Carriage, #10-2% x 12

NOTE: Hood & Grille Assys. differ In the headlight
mounting area.

45



Limplicity

Seal & Deck Group

A-""154

\ Seat deck must

pivot freely, close
properly and lock
saciraly.

Laich ¢lip to be

@\ positioned parpendicular
®\ % {0 tractior - both sides.

NOTE: Use standard hardwara
torque spew, chart unless
glherwise notod.

45



Mig. No. 1690880
Seat & Deck Group

Bimplicily

Rel. Par
No. MNo. Oiy. Description
1 1671247 1 SEAT ASSY.
2 920415 2 CAPSCREW, Hex Hd., 3/8-16 x 1-1/4
2 230651 4 LOCKMNUT, Hex, 3/8-16
4 1656690 2 SPRING, Seat
a 1666691 2 COVER. Wire
i) 1607870 1 STOP, Seat Deck
K 1866501 1 DECK ASZY., Seat
a 917372 12 MLIT, Hex, Full, 5/16-18
q 17356 18 LOCKWASHER, 5/16
10 917377 4 WASHER, Plain, 1/4
11 1606823 2 CLIP
12 1666744 2 CONMNECTOR, Cushign
13 184029 1 BRACKET, Seat Dack, Front
14 2252056 2 CAPSCREW, Hex Hd., 571618 x 5/8
15 18686737 2 HINGE, Lower
i6 g237mM 2 CAPSCREW, Hex Hd., 3/8-16x 2
17 2T 10 CAPSCREW, Hex Hd., 5/16-18 x 3/4
18 917642 4 WASHER, Plain, 5/16
19 1666200 2 HINGE, Uppar

4



Dacal Group

rmplicity

5.

48



Mig. No. 1690890

Decal Group

Bimplicity

Raf. Part
No. No. Qty. Descriplion
1 1673774 1 DECAL, Simplicity Grille
2 153166 2 DECAL, Simplicity
3 1666620 1 DECAL, Drive Belts
4 1873776 1 DECAL, Hood Siripe, HH
h 1657283 2 DECAL, Seal Deck
6 1673772 1 DECAL, Consalg, Hyrdro Diesesl
7 1668365 1 OECAL, Cast Iron Trans.
8 1673771 1 DECAL, Dash, Hydro Diesel
a 1673777 1 DECAL, Hood Stripe, LH

49



sfmp’fni'fy Whee! & Tire Group

Rear Tire

Front Tire

al)



Mig. No. 1690890
Whea! & Tire Group

si'mpfil:ilg

Rear Tires Part
No. Oty. Cescripiion
173432 2 WHEEL A& TIRE ASSY., Rear, 23 x 10-1/2-12, Turf
1600967 2 TiRE, Tubeless, Carllsle, 23 x 10-1/2-12
18686854 2 TIRE, Tubeless, Goodyear, 23 x 10-1/2-12
18684215 2 TIRE, Tubeless, Firestona, 23 x 10-1/2-12
157638 2 TLIBE
172353 2 VALVE STEM & CAFP
173430 2 WHEEL, Drive
§261100 10 BOLT, Hub

Front Tlres Part
Ni. Qty. DESCRIPTION
171376 2 WHEEL & TIREASSY,, Front 16% 6-1/2-8, Turf
156305 2 VALVE S5TEM & CGAP
157430 2 TIRE, Front, Goodyear, 15 x 6-1/2-8
164247 2 TUBE
171377 2 WHEEL SUBASSY. {Includes Bearing)
154383 4 CUP, Bearing

2 WHEEL {See Part No. 171377 for Service)

al






TORQUE SPECIFICATIONS FOR -
STANDARD MACHINE HARDWARE

TOLERANCE + 20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE &8
O (&> Q9
a-32 19 In. Lbs. 30 In. Lbs. 41 in. Lbs.
B-36 20 " 31 " 43 "
10-24 27 " 43 " 60 "
10-32 3 " 49 " 68 -
1/4-20 6B " g Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " 10 " 14 -
5/16-18 11 Ft. Lbs 17 " 25
5/16-24 12 " 19 " 25
3/8-16 20 N 30 " 45
3/8-24 23 N 33 " L]
7/16-14 30 " 50 " 70 "
7/16-20 35 o &5 " an "
1/2-13 a0 r 75 " 110 "
1/2-20 55 " a0 " 120 "
9/16-12 | 65 " 110 g 150 "
9/16-18 75 " 120 " 170 v
5/8-11 a0 " 150 " 220
5/8-18 100 " .| 180 " 240
3/4-10 160 " 260 " 386
3/4-16 180 " 300 ” 420
7/8-9 140 " 400 " 0]
7/8-14 155 " 440 " G660 o
1-8 220 " &80 ” 900 "
1-12 240 " 640 " 1,000 "
NOTE: . BOLT HEAD MARKING
1. Thes= lorque values are Io be used for all Shnpilclty 1 5.AE GRADE:
hardware excliuding: locknuts, ssll-tepping screws, thread
forming scrows, sheet matal scraws and socket head 2 D
seiscraws. | .
2. Recommended seating lorque valuea for locknuts: ) 5 @
. Fi I - :
& N :r; 5::’”.' ng torgue locknuls - use §5% of grade 5 s @

b. For Ranga whizlock nuts (and scrawsa) - use 135% ol
grade 5 torques,

" . Unlesa otharwlza nolad on assembly drawings-all torque
valuas musl maet this specillcation. '




.-/r
o

Simpliclty Manufacturing, lnc.
500 M., Spring Straet

F.O. Box 997

Port Washington, WI 53074-0997

(st

—————a i -,

Copyrighl = 1989 Simplicity Manufacturing, Inc. PRINTED IM U.5. A,




